



# Certificate of Analysis

Customer \_\_\_\_\_  
 Address \_\_\_\_\_  
 PO # \_\_\_\_\_  
 Attention \_\_\_\_\_

No. CC20-A-050  
 Phone # \_\_\_\_\_  
 Fax \_\_\_\_\_

Date 22-Jan-2020  
 DT# \_\_\_\_\_  
 Job# \_\_\_\_\_  
 Tit# \_\_\_\_\_

DESCRIPTION MATERIAL	HEAT CODE	QTY	HB	YIELD KSI	TENSILE KSI	EL%	RA%	C	Mn	P	S	SI	Ni	Cr	Mo	Cu	Cb
1 2"Fig300 NUT (A105)	9F1	100	164	46	75	22	54	0.19	0.96	0.011	0.004	0.24	0.03	0.03	-	0.03	0.003
2 2"Fig300 Male(S/E) (A105)	1906H M	100	166	46	71	30	59	0.19	0.97	0.021	0.002	0.24	0.02	0.14	0.007	0.01	0.003
3 2"Fig300 Female(S/E) (A105)	1906H M	100	166	46	71	30	59	0.19	0.97	0.021	0.002	0.24	0.02	0.14	0.007	0.01	0.003

WE CERTIFY THIS ANALYSIS IS AS FURNISHED ON THE ORIGINAL. WILL REPORT OR OBTAINED BY ADDITIONAL LABORATORY TEST. NO WELD REPAIR WAS PERFORMED THIS MATERIAL WAS NOT EXPOSED TO MERCURY OR OTHER ALLOY THAT IS LIQUID AT AMBIENT TEMPERATURE DURING PROCESSING OR WHILE IN OUR POSSESSION. THIS MATERIAL IS CAPABLE OF PASSING A HYDROSTATIC TEST CONSISTENT WITH THE PRESSURE RATING OF THE FINAL ASSEMBLY.

BY: J.K. Park  
 QUALITY ASSURANCE MANAGER

Made in South Korea